Treatment Protocol for CFS/Fibromyalgia "Short Form"
[Natural and Prescription Treatments]

Supplies can be ordered from 800-333-5287 or EndFatigue.com
Dear Patient,
Below is a list of the more common natural and prescription treatments used in treating CFS/FMS.  Add in 1 new treatment each 1 to 3 days.  If a side effect occurs, stop the last 2 or 3 treatments for a few days and see if it goes away.  It is normal for a woman's periods to be irregular during the first 3 to 4 months of treatment. On average, it takes 3 months to start feeling better, though it is often much sooner.  You can begin to slowly taper off most treatments when you feel well for 9 months.  Stop things one at a time (e.g., one pill every 1 to 2 weeks) so you can see if you still need it.  If needed, however, any or most of these can be used forever (though usually not necessary).  Some prescriptions can be obtained at a much lower cost from Consumers Discount Drug Company (323-461-3606).  Another good source for generic prescription drugs is Costco.com (click on "Pharmacy"). Do not take any treatments below that you are allergic to or that have you caused prohibitive side effects.  

Prescription items have 'Rx' after their names.  If a recommended (i.e., checked off) treatment has a triple asterisk (***) in front of it, then it is a critical treatment.  If it has a double asterisk (**) by the number, then it is a "most important" treatment.  If it has a single asterisk (*), then it is an important treatment and is no asterisk is on the item, then the treatment is helpful but not critical.  If you choose to simplify your program, you can begin with just the triple-asterisked items followed by the double-asterisked items that are checked off.
We have listed natural, over-the-counter alternatives for most prescription therapies that can be substituted for and/or added to the prescription ones.  
Only the items that are checked off are treatments recommended for you.
A) Nutritional Treatments

	(  1.**
	Energy Revitalization System (Enzymatic Therapy) or Daily Energy Enfusion (Integrative Therapeutics) vitamin powder.  1/2-1 scoop a day (as feels best) blended with milk, water or yogurt.  If diarrhea occurs, mix the powder with milk and/or start with a lower dose and work your way up to the dose that feels best or divide the daily dose into smaller doses and take 2-3 times a day.  These products are made by Integrative Therapeutics and Enzymatic Therapy (IntegrativeInc.com, 1-800-931-1709).  It would take over 35 tablets worth of supplements to get what is in one scoop of the powder.

	(  2.*
	Complete GEST Enzymes (Enzymatic Therapies) or Similase (ITI).  2 capsules with each meal to help digest your food properly. 

	(  3.**   
	Vitamin B-12.  1 I.M. injection (1 cc = 3,000 mcg) 3-7 times weekly for 15 doses, then as needed (e.g., 1 to 12 times a month).  This needs to be made by a compounding (holistic) pharmacy (e.g., Cape Drugs 800-248-5978).  If unable to get injections, take 5 mg (5,000 mcg) a day by mouth for 3 months.

	(  4.*
	NAC (N-Acetyl L-Cysteine).  500-650 mg a day for 2-3 months.  Makes Glutathione. 

	(  5.**    
	Iron 25 mg plus vitamin C 50 mg.  Use Iron Complex (ITI) 1-2 tablets a day.  Do not take within 6 hours of thyroid hormone preparations or Cipro (antibiotic), as this can prevent their absorption.  Take on an empty stomach (i.e., take between 2 PM and 6 PM on an empty stomach).  It is OK to miss up to 3 doses a week.  Stop in 4-6 months or when your Ferritin blood test is over 60.  Iron may turn your stool black. If this is a problem, Flora Dix iron is much easier on the stomach and is not constipating (supplies 11 mg of highly absorbable iron per dose of 2 tsp; available from 800-446-2110 or many health food stores).

	(  6.       
	Zinc.  25 mg a day for 4 months.  Less if it causes nausea.


Essential Fatty Acids
	(  7.*     
	Vectomega (EuroPharma).  An excellent way to get your fish oil Omega 3 EFA support with 1-2 tablets a day and at lower cost.  Its absorption and effectiveness is as much as 50 times higher than regular fish oil, so you get the benefit with far fewer pills (and without the toxins present in many fish oils).

	(  8.      
	For dry eyes, mouth or skin, use Hydra 7 (EuroPharma).  1-2 twice a day for 3 months then as needed.  This is a special Omega 7 essential fatty acid from Sea Buckthorn berries which has been shown to be quite  helpful. 


For Anxiety or Depression — Natural Treatments  

	(  9.*   
	Calming Balance.  (Vitamin B1) 500 mg, passion flower, theanine, magnolia, B vitamins, and magnesium. Take 1-3  caps 1-3x a day regularly for severe anxiety, or simply as needed.  It is outstanding for anxiety (the effect increases with 1-4 weeks of use; available from EndFatigue.com).

	(  10.*  
	Happiness 1-2-3!  Excellent for depression (the effect increases with 6 weeks of use).  Contains Hypericum (St. John's Wort), 5HTP, magnolia and more.  Take 300-625 mg 3x a day (takes 6 weeks to see the full antidepressant effect; 1-3 caps 1-3 x day; available from EndFatigue.com). 


Mitochondrial Energy Treatments

Use these for 4-9 months.  Then drop the dose to the lowest dose that maintains the effect (or stop it if no benefit). 

	(  11.***
	D-Ribose (Corvalen from Douglas Labs).  5 grams (1 scoop) of powder 2-3x day.

	(  12.*
	Coenzyme Q10.  200 mg 1x a day.  Especially important if taking cholesterol-lowering prescriptions (called statins).  Take it with vitamin E or a meal that has fat, oil supplements or in an oil based form to improve absorption.  Integrative therapeutics makes an excellent chewable wafer form, and this is the one I recommend.  It also already contains vitamin E to enhance absorption (called Vitaline CoQ10).

	(  13.*
	Acetyl L-Carnitine.  500 mg, 1-2 capsules twice a day for 3 months.  Then 250 to 500 mg/day or stop it.  This also helps allow weight loss.

	(  14.
	Magnesium/Potassium Aspartate.  Two 500 mg capsules 2x a day (need to use a "fully reacted" brand) for 3 to 4 months.


B) ** Sleeping Aids for Fibromyalgia
You can try these in the order listed or as you prefer based on your history.  Adjust dose as needed to get 8-9 hours of solid sleep without waking or hangover.  No going to the bathroom if you wake up unless you still have to go 5 minutes later.  Mixing several treatments will likely help you sleep without a hangover than a high dose of one.  You can take up to the maximum dose of all checked off treatments simultaneously.  If you often wake between 2 and 4 am:

If you often wake between 2 and 4 am:

A. Take a 1 oz protein snack (e.g., a handful of nuts, a hard-boiled egg or some sliced meat or fish) at bedtime to see if it helps (may prevent the drop in blood sugar during the night caused by low adrenal). 

B. If you wake frequently during the night to urinate, wait 5 minutes before going to the bathroom to retrain your bladder to sleep through the night. 

C. Night time acid reflux can be helped by taking 1/2 tsp baking soda in 4 oz water at bedtime plus 5-6 mg of magnesium at bedtime along with using a "Sleep Wedge "pillow (see Hammacher.com). 

D. The treatments below will help you sleep well through the night

The smell of lavender also helps sleep (a few sprays under your pillow or a drop of the oil on your upper lip).

Natural Options

	(  15.**
	Revitalizing Sleep Formula (Integrative Therapeutics).  Valerian 200 mg, Passion Flower 90 mg, L-Theanine 50 mg, Hops 30 mg, Piscidia 12 mg and Wild Lettuce 28 mg.  Take 2-4 capsules each night 30-90 minutes before bedtime. It can also be used during the day for anxiety.  If Valerian energizes you (occurs in 5-10% of people) use the other components.  It is also excellent for anxiety.  Do not take more than 8 capsules a day. 

	(  16.*  
	Melatonin.  1/2-1mg at bedtime.  If you feel wide awake at bedtime, try 5 mg taken 3-5 hours before bedtime.  No need to use a higher dose for sleep unless you have acid reflux or simply find it more effective. 

	(  17.*     
	Cortisol Manager (Integrative Therapeutics). This contains ashwagandha and phosphatidyl serine.  Especially helpful if your mind is wide awake at bedtime.  Take 1-2 at bedtime as needed.  Effects are seen in the first week (if this will help in your case).

	(  18.*  
	5 HTP (5 Hydroxytryptophan).  200-400 mg at night.  Naturally stimulates Serotonin.  Don't take over 200 mg a day if you are on antidepressants.  Can help with pain and weight loss at 300 mg a day for at least 3 months.

	(  19.
	Magnesium.  100-200 mg at bedtime helps sleep as can soaking in a hot bath containing 2 cups of Epsom salts before bedtime.  Rinse off after the bath, and be careful to make sure it is not leaving you too lightheaded when you first stand after the bath.


Medications

	(  20.**
	Ambien (Rx, zolpidem).  10 mg,  1/2-1 caps at bedtime.  If you tend to wake during the night, leave an extra 1/2  tablet at bedside and you can take it as needed to help you sleep through the night (crush between your front teeth and put under your tongue).

	(  21.*    
	Neurontin (Rx, gabapentin).  300 mg, 1-2 caps at bedtime.  Also helps pain and restless legs syndrome.

	(  22.*
	Desyrel (Rx, trazodone).  50 mg, 1/2-6 at bedtime.  Although sedating, it can be used (50-250 mg at a time) for anxiety.  Do not take over 450 mg a day (or 150 mg a day if on other antidepressants).

	(  23.*    
	Flexeril (Rx, cyclobenzaprine).  5 mg, 1/2-2 at bedtime.  Muscle relaxant, can cause dry mouth.

	(  24.
	Doxylamine (Unisom for Sleep) or Benadryl.  25 mg at night (antihistamines). May also help pain.

	(  25.*
	Doxepin (Rx, Sinequan).  5-10 mg, 1-3 capsules at bedtime or Doxepin liquid 10 mg/cc.  If a lower dose is needed you can start with 1-3 drops at night.  A powerful antihistamine.  Some people get the greatest benefit with the least next-day sedation with a dose of less than 5 mg a night.

	(  26.*  
	Klonopin (Rx, clonazepam).  1/2 mg.  Begin slowly and work your way up as sedation allows.  Take 1/2 tablet at bedtime increasing up to 2 tablets at bedtime as needed.  Can be very effective for sleep, pain and Restless Leg Syndrome.  Klonopin may be addictive.  Taking 1/4-1/2 tablets in the morning (not more) can actually decrease brain fog in some CFS patients.

	(  27.
	Elavil (Rx, amitriptyline).  10 mg, 1/2-5 tablets at bedtime.  May cause weight gain or dry mouth.  Good for nerve pain and vulvodynia.


C) Hormonal Treatments: Thyroid
Compounded hormones may be of better quality than standard medications (e.g., dessicated thyroid) and can be made sustained release, which is very helpful for thyroid (T3) and hydrocortisone.  When on your optimum dose, you can often get a single tablet/capsule at that strength.  This will lower the cost considerably, as the cost is usually based on number of tablets/capsules rather than the amount in each tablet/capsule. In most cases, only bioidentical hormones should be used. 

Thyroid Supplementation 

Thyroid therapies can be very helpful in CFS/FMS, even if your blood tests are normal.  This treatment is, however, controversial — even though it's usually very safe.  All treatments (even aspirin) can cause problems in some people though.  

The main risks of thyroid treatment are:

1. Triggering caffeine-like anxiety or palpitations.  If this happens cut back the dose and increase by 1/2-1 tablet each 6-8 weeks (as is comfortable) or slower.  Sometimes taking vitamin B1 (thiamine) 500 mg 1-3x a day will also help after about a week.  If you have severe, persistent racing heart, call your family doctor and/or go to the emergency room.

2. Like exercise (e.g., climbing steps), if one is on the edge of having a heart attack or severe "racing heart" (atrial fibrillation), thyroid hormone can trigger it.  In the long run though, I suspect thyroid may decrease the risk of heart disease.  If you have chest pain, go to the emergency room and/or call your family doctor.  It will likely be chest muscle pain (not dangerous) but better safe than sorry.  Increasing your thyroid dose to levels above the upper limit of the normal range may accelerate osteoporosis (which is already common in CFS/FMS).  Because of this, you need to check your thyroid (Free T4 — not TSH) levels after 4-8 weeks on your optimum dose of thyroid hormone.  All this having been said, we find treatments with thyroid hormone to be safer than Motrin.  If you have risk factors for angina, consider an exercise stress test to make sure your heart is healthy before beginning prescription thyroid treatment. There are several forms of thyroid hormone, and one will often work when the other does not.  Do not take thyroid within 6 hours of iron or calcium supplements or you won't absorb the thyroid.  It can take 3-24 months to see the thyroid's full benefit.     
Prescription (But Still Bioidentical)

	(  28.*
	Dessicated Thyroid (Rx).  30 mg (1/2 grain = 30mg;  a natural thyroid glandular).  See paragraph below and thyroid information above.  This can also be made by a compounding pharmacy, and are likely to be better quality. 


OR

	(  29.**  
	Compounded T4 plus T3. (38 mcg T4 plus 9 mcg T3 per grain).  1/2 grain capsules (capsules may be opened and dose approximated by taking 1/2 capsule). 
For each of these forms (#28-9), take 1/2 tablet or capsule each morning on an empty stomach for 1 week and then 1 tablet/capsule each morning.  Increase by 1/2-1 each 1-6 weeks (until you're on the lower of 3 a day or the dose that feels best).  Check a repeat Free T4 blood level when you're on 3 tablets a day (or your optimum dose) for 4 weeks.  If okay, you can continue to raise the dose by 1/2-1 tablet/capsule each morning each 6-9 weeks to a maximum of 5 a day and then recheck the Free T4 four weeks later.  Adjust it to the dose that feels best (lower the dose if shaky or if your resting pulse is regularly over 88/minute).  Do not go over 5 tablets a day without your doctor's OK.  If your energy wanes too early in the day, you can also take part of your thyroid dose between 11 AM and 3 PM.  Some people find that taking part of their thyroid dose at night feels better.  You can divide your thyroid dose through the day to see what feels best.  If #33 (hydrocortisone or Adrenal Stress End) are checked, begin these 3-4 days before starting the thyroid.

	(  30.  
	T3 sublingual drops (Rx).  1 mcg per drop.  T3 levels in the blood drop considerably after 4-6 hours (as opposed to T4, which keeps a steady level throughout the day with once a day dosing).  T3 is the active form of thyroid needed for energy.  If energy dips during the day when on thyroid, putting 1-5 drops (1-5 mcg) under the tongue 1-2x day may offer quick relief.  Available from compounding pharmacies.



Non-Prescription 
	(  31.    
	Iodine.  Tri-iodine 6.25 mg a day for 2-4 months if you have daytime body temperatures under 98.3 degrees or breast or ovarian cysts.  May transiently flare Hashimoto's Thyroiditis and rarely may suppress thyroid function (with long-term use).  Stop or lower the dose if it causes acne or severe indigestion (the latter being uncommon and can take 3-7 days to begin and resolve).                 

	(  32.**
	BMR Complex (Integrative Therapeutics).  This contains thyroid glandular and other helpful nutrients.  This can be very helpful, even in those who cannot get bioidentical thyroid by prescription.  Take 1-2 twice a day on an empty stomach.


D) Adrenal Hormones, Glandulars and Support 

Helps your body deal with stress and maintains blood pressure.

Prescription

	(  33.**
	Cortef (Hydrocortisone Rx).  5 mg tablets, 1/2 to 2 and 1/2 tablet(s) at breakfast, 1/2 to 1 and 1/2 tablets at lunch and 0 to 1/2 tablets at 4 PM, or a once-each-morning dose of compounded sustained release hydrocortisone (2.5-15 mg) each morning.  Take it with food if it causes an acid stomach.  Do not take over 20 mg a day without discussing the risks with your physician.  If taken too late in the day, Cortef can keep you up at night. You can double the dose for up to 1-3 weeks (to maximum 35 mg  a day), during periods of severe stress (e.g., infections — see or call the doctor's office for the infection and let them know you're raising the dose).  If routinely taking over 4 tablets a day (under your doctor's direction), wear a "Medical Alert bracelet" that says "On Chronic Cortisol Treatment."  After 9-18 months, you can try to wean off the cortef/hydrocortisone (decrease by 2 and 1/2 mg a day each 2 weeks) if you feel OK (or no worse) without it.


Non-Prescription                                        

	(  34.**
	**Adrenal Stress End (Integrative Therapeutics).  Take 1-2 capsules each morning (or 1-2 in the morning and 1 at noon).  Take less or take with food if it upsets your stomach.

	(  35.*
	DHEA.  ______ mg each morning or twice daily (lower the dose if acne or darkening of facial hair occurs).  Some experts recommend that the entire dose be taken in the morning.  

Keep your blood DHEA-Sulphate levels in the range of 140-180 mcg/dL for females and 300-500 mcg/dL for males.  If you have breast cancer, do not use without your physician's OK.  See DHEA information sheet for dosing.

	(  36.*

	Increase your salt and water intake a lot.  If your mouth and lips are dry (and you're not on Elavil), you're dehydrated.  Drink more water (or herbal tea or lemonade sweetened with Stevia; see #52), not sodas or coffee.  Celtic Sea Salt is an excellent form to use (800-867-7258).


E) Reproductive Hormones (Use Bioidenticals!)

Women

	(  37.**     
	Biest _____ mg, plus Progesterone _____ mg, plus Testosterone _____ mg all in 2/10 cc of cream.  (Rx, from compounding pharmacies).  Apply 2/10 cc of cream to inner labia (if you have urinary incontinence) or vaginally at bedtime.  It can also be made as a skin cream (apply to different areas of the abdomen or thighs each day or absorption may decrease) or a capsule to take orally.  The vaginal form is most effective.  The testosterone can decrease overall pain and improve libido and muscle mass.  If acne or facial hair darkening occurs (rare with doses under 2 mg unless also on high dose DHEA), lower the testosterone dose.


OR

	(  38.** 

	Natural Progesterone (Rx, Prometrium).  100 mg daily at bedtime plus    _____ Climara patch (.025, .05, or .10 mg).  Apply the patch each Sunday. Both of these are available in most pharmacies and are more likely to be covered by prescription insurance.

	(  38A.** 
	Eat a handful of Edamame each day (soybean pods).  Peel away the outer skin and eat only the beans. Naturally increases estrogen.

	(  38B.** 
	For hot flashes, take Remifemin (black cohosh) 2 twice a day for 2 months, then can lower to 1 twice a day. Takes 2 months to see full effect.


Men

	(  39.**    
	Testosterone (Rx).  25-75 mg/day plus 5 mg progesterone.  Rub the cream into an area of thin skin on the chest, abdomen, or inner thigh.  The cream is available by prescription from compounding pharmacies at a small fraction of the cost of Androgel, Testim or Fortesta and can be mailed to you.  Or ____ Androgel or Testim 50-75 mg a day or Fortesta 10-40 mg a day.  Consider also checking total estrogen and DHT levels when you check your testosterone blood levels.  If  the DHT goes too high it can cause hair loss, which can be decreased by Proscar (Rx) or Saw Palmetto 160 mg 2x day.  If estrogen goes too high, this can be blocked by Arimidex (Rx, anastrozole) 1mg tablets, 1/3 mg 3 times a week (Mon, Wed, Fri).  If you are taking thyroid tablets, be aware that adding testosterone can increase your thyroid blood levels.  If you get moody, anxious, or racing heart, check a blood level for your thyroid and consider lowering the dose.


F) Anti-Yeast/Candida Treatments

Natural
	(  40.**
	Avoid sweets.  This includes sucrose, glucose, fructose, corn syrup, or any other sweets until the doctor says that it is OK to include them in your diet again.  Avoid fruit juices, which are naturally sweet.  Having 1-2 fruits a day (the whole fruit as opposed to the juice) is okay.  Stevia is a great sugar substitute, but brand matters as it will be very bitter if unfiltered (I like Body Ecology Stevia, Stevita, Sweet Leaf, Truvia, or PureVia). 

	(  41.**  
	Lauricidin (monolaurin).  Monolaurin has been shown to be active against a number of viruses and bacteria, as well as having antifungal activity, making it very promising in CFS/FMS.  Lauricidin, which is monolaurin in an easy and lower-cost micropellet form, makes it much easier.

How to Take Lauricidin: 

Take it during or after meals.  The mini pellets can be placed in the mouth and swallowed with water.  Do not chew or take with hot liquids, or it will taste oily.  It can be potent enough against the infections to trigger a die-off reaction at high dose, so you may want to begin slowly, at 750 mg (1/4 blue scoop) or less 1-2 times daily for a week before increasing the amount.  The level can then be increased to 1.5 grams (1/2 blue scoop) 1-2x day. One container is enough to tell if it will help.  Take it for 3-5 months.

	(  42.**
	Acidophilus Milk Bacteria.  Acidophilus Pearls form (Integrative Therapeutics or Pearls Elite from Enzymatic Therapy, "Pearls Advantage" by ITI, or any of the "Optima" line by Nature's Way). Take 1 a day for 5 months.  Then consider 1 a day to help maintain a healthy bowel.  Do not take within 6 hours of taking an antibiotic (e.g., take it midday, if you take the antibiotic morning and night).  I use only these enteric coated brands, as in many other brands the bacteria are not viable.

	(  43.*   
	Phytostan (ITI).  This is an excellent mix of natural antifungals.  Take 1 3x a day for 5 months. 

	(  43A.**  
	Argentyn 23 Colloidal Silver (Natural Immunogenics).  Silver is historically one of the most effective anti-infectious agents available.  The brand is important, as when using optimal doses the wrong brand could result in the skin turning blue – permanently.  Because of this, I strongly recommend that the Argentyn 23 form be used.  Below is the protocol for gut dysbiosis in general, including Candida.


Gut Dysbiosis: Candida, Irritable Bowel Syndrome, Leaky Gut, Crohn's Disease, Colitis, and Diverticulitis. 

1. In a glass, mix 2 tablespoons (1oz) bio-active silver hydrosol with 2 tablespoons (1oz) pure Aloe Vera Juice.  Swallow straight into an empty stomach 30-60 minutes before breakfast, one hour before lunch and one hour before dinner.  Combining the silver in the same glass with the aloe and taking it for at least an hour before eating allows the silver to get past the stomach into the intestines, where it is needed.

2. While employing this protocol, take a high-quality probiotic every night before going to bed.  When mixing a pure bio-active silver hydrosol with Aloe Vera juice, and swallowing straight to an empty stomach, there will be some impact to the good flora, as this mixture attacks harmful flora.  The body is all about balance. 

3. To offset the chance of a commonly-known die-off reaction, called a Jarisch-Herxheimer event (or a "Herx" reaction), due to the interactivity of the silver hydrosol with anything pathogenic, take a 100 mcg or 200 mcg supplement of a high-quality selenium 3 times per week, or one capsule every other day and 400-800 IU of natural vitamin E once a week.  These are only to restore nutrients which interact with silver in trace amounts.  Examples of quality selenium are selenomethionine, methyl-selenomethionine, selenocysteine, or a whole food selenium. 

**This program can run from 2-8 weeks.  At the rate above, 3 16 oz bottles of bio-active silver hydrosol will be required every 2 weeks. 

Note: A lighter (120 lbs or less) person should mix 1 tablespoon of bio-active silver hydrosol, with 1 tablespoon of Aloe Vera juice, also taken 3 times daily.  The rest of the protocol is followed as detailed above.

Prescription

	(  44.**
	Diflucan (Rx, fluconazole).  200 mg a day.  Begin taking the Diflucan 4 weeks after beginning the natural antifungal treatments above.  If the symptoms have improved and then worsen when you stop the antifungal, refill the prescription for another 6 weeks.  If your symptoms flared when you began the Lauricidin, begin with 1/4 to 1/2 the above dose for the first week.  Do not take cholesterol lowering medications with Diflucan!  If you need to stay on these medications more than 3 months, check liver blood tests (ALT, AST) every 3 months.  If you feel well and symptoms (especially bowel symptoms) recur over time, consider retreating yourself with the probiotics, Lauricidin, and if needed Diflucan for 6 weeks as needed.


G) Other Infections
Immune Stimulants

	(  45.**
	Thymic Protein (aka Proboost and Bio Pro A).  Dissolve the contents of 1 packet under your tongue — any that is swallowed is destroyed!  Take it 3x a day for 12 weeks, then 1x a day for 6 weeks.  Also take it 3x a day at first sign of any infection until the infection resolves (it is approximately $1.80 a packet; available from 800-333-5287 or EndFatigue.com).  Works in the first 24 hours for acute infections but takes 2-3 months to work for chronic infections.


Preventing Parasites

	(  46.*
	Multi-pure Water Filter.  Most other filters except reverse osmosis are ineffective.  (Available from Bren Jacobson, 410-224-4877).  Decreases the risk of reinfection.


Treatment for Bladder (E-Coli) Infections

It is common for symptoms to flare (from the infection "die off") during the first 2-6 weeks of treatment.  
	(  46A.*
	D-Mannose.  Mannose is a natural sugar (not the kind that causes symptoms or yeast overgrowth) that is excreted promptly into the urine. Unfortunately for the E. coli bacteria, the "fingers" that stick to the bladder wall stick to the D-mannose even better. When you ingest a large amount of D-mannose, it spills into the urine, coating all the E. coli's little "sticky fingers" so that the E. coli are literally washed away with the next urination.

The nice thing about the natural approach, as opposed to antibiotics, is that cranberries and D-mannose do not kill healthy bacteria, and therefore do not disturb the normal balance of bacteria in the bowel. In addition, D-mannose is absorbed in the upper gut before it gets to the friendly E. coli that are normally present in the colon. Because of this, it helps clear the bladder without causing any other problems.

D-Mannose is quite safe, even for long-term use, although most people need it for only a few days. People who have frequent recurrent bladder infections may, however, choose to take it every day to suppress the infections. The usual dose of D-mannose is 1/2-1 teaspoon every two to three waking hours to treat an acute bladder infection or 1/2-1 teaspoon a day to prevent chronic bladder infections. It is best taken dissolved in water. If you get bladder infections associated with sexual intercourse, you can take a teaspoon of D-mannose one hour before and/or just after intercourse to prevent an infection.


Treatment for Bacterial, Mycoplasma, Chlamydial, Sinusitis, Chronic Lyme or Other Infections

These infections usually take months to years to eradicate.  It is common to flare your symptoms (from the infection "die off") the first 2-6 weeks of treatment.  Take the antibiotics for 6 months and, if better, then repeat 6-week cycles until your symptoms stay gone.  If you have occasional low-grade fever (i.e., if over 98.6( F), check your oral temperature occasionally to see if the antibiotic reduces or eliminates the fever.  If so, stay on that antibiotic.  (See Dr. Nicholson's web site IMMed.org for more information.) 
	(  47.
	Cipro (Rx, ciprofloxacin).  500 mg twice a day for 6 months.  Do not take magnesium products within 6 hours of Cipro or you won't absorb the Cipro).  Do not use if your fibromyalgia began soon after Cipro (a rare genetic defect can result in Cipro family medications triggering FMS).



OR

	(  48.*
	Doxycycline (Rx, a tetracycline).  100 mg  2x a day for 6 months.  If symptoms recur when the Doxycycline is completed, keep repeating 6 week courses until the symptoms stay resolved.  Take Nystatin (at least 2 2x a day) while on the antibiotic.  Your birth control pill may not work while on Doxycycline.  Do not take any Doxycycline tablets older than its expiration date (very dangerous).


OR

	(  49.
	Zithromax (Rx, azithromycin).  250 mg tablets, 1 tablet a day (take with food if it bothers your stomach).  Don't take magnesium-containing products within 6 hours of the Zithromax.


Chronic & Acute Sinusitis

	(  50.**
	Sinusitis Nose Spray (Rx, by prescription from compounding pharmacies).  Contains an antifungal, Xylitol, Bactroban, Beclamethasone, and very low-dose Bismuth.  Use 1-2 sprays in each nostril 2x a day for 6-12 weeks.  Use with silver spray below.

	(  51.*    
	Nasal silver spray (Argentyn 23 by Natural Immunogenics).  5-10 sprays in each nostril 3x a day for 7-14 days until the sinusitis resolves (from EndFatigue.com). 

	(  52.*
	Nasal Irrigation.  With 1/4 to 1/2 teaspoon salt and a 1/4 tsp of baking soda in 8 oz of lukewarm water, sniff into one nostril at a time from the palm of each hand while standing by the sink, and blow gently.  Repeat 2-3 times and do several times a day as needed.  Alternatively, a "neti pot" is very effective (search online for detailed info).


H) Food & Other Sensitivities     

	(  53.**
	N.A.E.T.   Wonderful for elimination of sensitivities/allergies (see NAET.com for more information).

	(  54.*
	Food Allergy Elimination Diet.   (Instruction sheet is available at Vtality101.com).


I) I.V. Nutritional Support

	(  55.**
	Myers Cocktail.  I.V. nutritional therapies (very helpful).


J) * Detoxification

There are several simple things that you can do that can be very helpful:

	(  56.    
	Sweating can remove toxins.  Especially if you shower immediately after, and can be very helpful for health.  Many newer saunas are of a type called "far infrared," and a half-hour 3-7 times a week can help detoxification. (Available from HighTechHealth.com or SunLighten.com.) 

	(  57.   
	Some of you may be more comfortable with hot baths.  Below is one recipe that was given to me by a wonderful practitioner (Anette Mnabhi, DO in Montgomery, IL), which helps considerably with general muscle aches and pains: 
Epsom Salt (2 cups), baking soda (1 cup) and hydrogen peroxide (1/3 cup).
Fill tub with hot water and add above ingredients.  Soak for 20-30 minutes. You will sweat in the tub and lose toxins (which causes you to lose some water as well).  It is important to drink plenty of water while you soak.  You can make fresh lemon juice and mix with water and drink, or plain water, but it is essential to drink while you take the bath.  If you have a tendency to get light headed easily, be cautious when getting out of the tub, or have someone nearby the first time you take a detox bath.  Take a lukewarm to cool shower after getting out of the tub to rinse off the salts (else you may itch).  Rest for 30 minutes after the bath.


K) NMH and/or Energy Boosters

	(  58.
	Midodrine (Rx, Proamatine).  5mg, 1-2 tablets.  Take up to 1 hour before exercise/activity up to 3 times a day (for NMH/POTS), but do not take later than 5 PM.


L) Other
Asthma or Colitis (Crohn's Disease or Ulcerative Colitis)

	(  59.
	Bos-Cur (by EuroPharma).  This mix of a special Boswellia and highly absorbed curcumin is very helpful for asthma or colitis.  Take 1 2x a day until symptoms are controlled, then 1x a day.


Osteoporosis and Osteopenia

	(  60.
	Combine OsteoStrong (a mix of many key nutrients) 2-4 at bedtime plus Strontium 340 mg 1-2 in the morning. This combination is likely twice as effective as standard medications, but much safer.  Both are available from EuroPharma.


M) Pain Treatments 

The natural treatments can be substituted for, or added to, the prescription pain medications.  If side effects occur, they often can be avoided by starting with a low dose of the medication and raising it each day for 3-7 days as your body gets used to it.  It may take 2-6 weeks for a treatment to start working.
Natural Pain Therapies
Just as the oil light in a car goes out when you add oil, pain often goes away when you give the body what it needs, using the S.H.I.N.E. Protocol (Sleep, Hormones, Infections, Nutrition and Exercise).  The End Pain and Curamin supplements can be used together.

	(  61.
	Rolfing, Trager, Myofascial Release, Chiropractic, other body work and manipulation modalities, and/or acupuncture.

	(  62.*    
	End Pain Formula (developed by Dr Teitelbaum, by Enzymatic Therapy and Integrative Therapeutics).  Contains Willow Bark, Boswellia, and Cherry.  Take 2-4 tabs 3x day.  It takes 2-6 weeks to see the full effect.  At that time, you can often lower the dose to 1 tab 3x day or 2 2x a day. 

	(  63.*
	Curamin (EuroPharma).  This herbal mix is remarkable for pain in general.  It contains a special form of Curcumin, which has approximately 700% the absorption of others.  It also contains DLPA, Boswellia and nattokinase.  Take 1 or 2 caps 3x day until pain resolves or 6 weeks (whichever comes first) and then the dose can be lowered.  Amazing!


Pharmacologic Pain Treatments
There are many reasonable sequences in which to try the medications, and literally dozens that can help.  These can be used with the natural and topical pain treatments as well.  One reasonable order to try them in is the one listed below.  It can take 2-6 weeks to see the full effect of the medication.  When there are several medications with the same section, if the first medication helped but was not tolerated because of side effects, go to the next medication of the same section.  If it simply did not help significantly, go to the next number.  If you get partial benefit from a medication, continue it and add the next medication as needed to get pain free. 

	(  64.*
	Ultram (Rx, Tramadol).  50 mg 1-2 tablets up to 4x a day as needed for pain.  Side effects are less with 4 or less tablets a day.  May cause nausea/vomiting at higher doses, or raise serotonin too high when combined with antidepressants.


Topical treatments for Localized, Very Painful Areas

	(  65.
	Nerve Pain Topical Gel  (Rx).  Rub a pea-size amount onto painful areas 3x a day as needed (from compounding pharmacies).  You can use this on up to 3 or 4 "silver-dollar" sized areas at a time.

	(  66.*
	Lidocaine Patches (Lidoderm Rx).  Can be cut into pieces to put over different areas.  Leave the patch on for 12-18 hours, then off the rest of the day.  It can help localized pain (i.e., it helps pain that is right under the patch).  Up to 4 patches can be used at a time each day.  It can take 2-3 weeks to see if it works. Very expensive.


Calcium Channel Blockade

	(  67.*    
	Neurontin (Rx, Gabapentin).   _____ mg _____ times a day (to a maximum of 3,600 mg a day).  Cut back and increase by 100 mg a day each 4-5 days if it causes any uncomfortable or unusual neurologic symptoms or excessive sedation.  Begin with 100-300 mg at night, slowly increase to 300-900 mg 3x a day as is comfortable.  In some, pain relief is immediate and at low dose.  In others, it can take a minimum of 1,200 mg a day.  You can go up to 3,600 mg a day.  Also helpful for pain, increasing deep sleep, and restless leg syndrome.

	(  68.
	Lyrica (Rx, Pregabalin).  100 mg 2-3x day.  After 2-4 weeks, can increase to a maximum of 200 mg 3x day.  The main side effects are dizziness and drowsiness, which tend to decrease over time, and weight gain.


Muscle Relaxants

	(  69.
	Flexeril (Rx, cyclobenzaprine).  5 mg tablets, 1-2 tablets 3x day and 1/2 to 2 at bedtime.  Muscle relaxant (can cause dry mouth).  Low doses of 5 mg often give pain relief with much less daytime sedation.

	(  70.*
	Skelaxin (Rx, metaxolone).  800 mg 1 tablet 4x a day as needed for pain.  This is usually non-sedating.


Antidepressants

	(  71.      
	Antidepressants can be very helpful in alleviating pain, even if you are not depressed!  Do not presume that your pain specialist thinks that you have a psychological problem if you're offered an antidepressant.  Tricyclic antidepressants (e.g., Elavil/amitriptyline, doxepin, etc.) can be dramatically beneficial (even at very low doses) for neuropathic pain.  They also improve the sleep problems caused by the pain.  SSRI antidepressants such as Prozac, Effexor, and Celexa can also be highly effective for pain.  These medications raise serotonin, which lower levels of a major pain messenger (substance P).  

	(  72.       
	Cymbalta (Rx, duloxetine).  20-60 mg a day.  This is a norepinephrine and serotonin reuptake inhibitor.  It has fewer side effects and does not cause weight gain.  It has been shown to be very helpful in treating FMS pain but can cause severe withdrawal symptoms when stopped

	(  73.       
	Savella (minalcipran).  12.5 mg on the first day, 12.5 mg 2x daily on days 2 and 3, 25 mg 2x daily on days 4-7, and 50 mg 2x daily for day 7 and beyond.


NSAIDs (Usually NOT Helpful for Fibromyalgia pain)

	(  74.
	Alleve (Naproxyn).   Take as needed.  Aspirin family medications can cause stomach bleeding.  Take with an antacid or food if it upsets your stomach.  If gastritis persists, stop the medicine or lower the dose.  If you have a black stool (and are not taking iron tablets or Pepto Bismol), this may represent a life threatening stomach bleed (the stool will often have a very foul smell).  If this occurs, go to the emergency room immediately.


N) Lab Testing
	(  75.*      
	Stool for C Diff (Clostridia Difficile).  Get the c diff specimen when you take the laxative for the O&P (ova and parasites) test.  The specimen needs to be dropped off at your local lab within 2 hours of collecting the specimen or it needs to be frozen.  It also needs to be a loose, unformed stool.  If needed, take 1 to 2 tablets of Dulcolax before bedtime to get a morning loose stool specimen.


	(  76.     
	"Immunoglobulin G, subclasses 1-4, serum" and "Immunoglobulin, quantitative, IgA, IgE, IgG, IgM, serum" (if insurance covers the test). Looks for antibody (immune) deficiencies.

	(  77.   
	Sleep apnea study (get insurance pre-authorization; it costs $2,000).  Or videotape yourself while sleeping to see of you snore and stop breathing (sleep apnea) or if your legs jump at night.

	(  78.
	ANTI TPO (Thyroperoxidase) level to look for Hashimoto's Thyroiditis.

	(  79.
	HHV-6, CMV IgG levels.

	(  80.
	Dexa Scan for oOsteoporosis.

	(  81.     
	Transglutaminase antibody blood tests for celiac disease.

	(  82.     
	Follow up in ___________________.
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